
 
© 2024. Author(s). This work is licensed under a Creative Commons 
Attribution 4.0 International License (CC BY-SA) 

 

 
Rocznik Ochrona Środowiska 

Volume 26 Year 2024 ISSN 2720-7501 pp. 479-492

 https://doi.org/10.54740/ros.2024.045 open access 

 Received: September 2024 Accepted: October 2024 Published: October 2024 

Analysis of the Physical and Chemical Composition of Sludge  
from the Water Treatment Plant 

Józef Ciuła1, Iwona Wiewiórska2*, Joanna Kulczycka3, Julia Willson4 

1Faculty of Engineering Sciences, University of Applied Sciences in Nowy Sącz, Poland  
https://orcid.org/0000-0002-9184-9282 

2Faculty of Engineering Sciences, University of Applied Sciences in Nowy Sącz, Poland  
[...]
treated – surface or groundwater, the method of treatment, and the type and doses of chemical reactants are 
used to determine the composition and properties of the sludge generated after the treatment process (Ah-
mad et al. 2017, Crittenden et al. 2012). 

Discharging WTS into rivers, streams, ponds, lakes or storing dewatered WTS is currently the most com-
mon method of disposal, which is environmentally unfriendly due to the possible presence of toxic chemicals 
(Ippolito et al. 2011, Przydatek et al. 2017, Zwolińska & Basta 2024). The authors, seeing a gap in research on 
the subject, attempted to identify physical and chemical properties characterizing the sludge generated at the 
WTP over a calendar year. This research will form the basis for developing a sustainable strategy for managing 
this type of sludge in other industries and economies (Generowicz et al. 2011, Kowalski et al. 2012). 
  

https://creativecommons.org/licenses/by-sa/4.0/


480 Józef Ciuła et al. 
 

Surface waters are characterized by high variability in composition, resulting in sediments with large fluc-
tuations and differences in quantity and quality. Pollutants removed from surface waters are mainly: 
 clay minerals, 
 clay and sand particles, 
 dissolved and colloidal organic substances, 
 plant and animal residues (Anjithan 2016, Crittenden et al. 2012, US EPA 2011). 
 

Groundwater can additionally produce sediments containing precipitated iron and manganese compounds. 
Conversely, softening produces sediments rich in calcium and magnesium compounds through sedimentation 
and filtration (Ahmad et al. 2016a, Sales et al. 2011). Post-agglomeration sediments are also formed from the 
removal of solid, liquid, and gaseous organic and inorganic colloidal substances from water. The amount of 
post-aggregation sludge generated ranges from 0.1% to 5.0% of the daily capacity of a water treatment plant 
and varies throughout the year (Ahmad et al. 2016b). The amount of sludge generated is influenced by: 
 quantity of water treated, 
 quality of treated water, mainly: suspended solids, turbidity, color, organic compounds, 
 dose and type of coagulants, 
 water treatment technology and water quality after treatment (Babatunde & Zhao 2007, Bahadori et al. 2013). 

 
A typical water treatment plant is estimated to produce about 100,000 tonnes of hydrated sludge per year, 

while globally, the literature reports an estimated daily sludge production of about 10,000 tonnes (Babatunde 
& Zhao 2007). The scale of the problem appears to be enormous; thus, the management of sludge from water 
treatment plants requires the introduction of carefully selected and sustainable solutions (Delpla et al. 1999, 
Molinos-Senante & Guzman 2018, Ciuła et al. 2019). The hydration of such sludge varies from 98.5% to 
99.9% and depends on the method and frequency of discharge from the settling tanks and also on the seasonal 
variability of its physico-chemical composition (Tantawy 2015, Gronba-Chyła et al. 2024). Significant 
amounts of sludge are produced when sludge is continuously discharged from the settling tanks, whereas pe-
riodic discharges produce much less sludge due to compaction (Sozanski 1999, Ciuła 2022). Sediments that 
result from coagulation of water pollutants with pre-hydrolyzed aluminum polychloride and iron (III) sulfate 
are more susceptible to dewatering than sediments that result from coagulation with non-hydrolyzed aluminum 
sulfate (Qrenawi & Rabah 2021, Tomtas et al. 2021). Colloidal and suspended contaminants such as sand, silt, 
clay, and humic particles present in the raw water are removed during the coagulation process by charge neu-
tralization, sweep coagulation mechanism, and adsorption (Trinh & Kanga 2011, Rybicki & Wiewiórska 
2017). During the treatment of groundwater rich in iron salts, they are hydrolyzed to Fe(OH)2 and then oxidized 
by oxygen present in the water to form iron (III) hydroxide, which is hardly soluble in water. Iron in water can 
also occur in combination with organic compounds, removed by coagulation. The precipitates produced in this 
process are a mixture of post-coagulation and ferric precipitates (Verlicchi et al. 2001). Manganese compounds 
in the form of MnO2 are also a component of sediments following the treatment of manganese-rich groundwa-
ter (Bal Krishna et al. 2016, Banaś & Hilger 2024). Lime decarbonation results in sludge containing mainly 
CaCO3 as well as, to a lesser extent: colloids and hardly soluble suspended solids, phosphates, organic com-
pounds, heavy metals, deactivated viruses and bacteria, and iron (III) hydroxides when an iron coagulant is 
used (Dziubek & Maćkiewicz 1996). When water is softened by lime-soda, lye-soda, and sodium hydroxide 
methods, a mixture of CaCO3 and Mg(OH)2 is formed in the sediment. In the case of softening with phosphates, 
hardly soluble calcium and magnesium phosphates are found in the sediments (Szerzyna 2013). 

Management of sludge generated during water treatment is understood as: 
 discharging sludge safely into the environment, 
 landfill, 
 use in industry or the economy, 
 use in wastewater treatment processes by recovering reactants or recirculating the recovered filtrate water, 
 use for H2S binding, 
 disposal with sewage sludge or waste (joint composting) (Ahmad 2016b, Basta & Szewczyk 2024, 

Gaska et al. 2019, Ciuła et al. 2023a). 
 
The most important waste treatment and disposal process in water treatment plants is the thickening of wash-

ings and sludge. In Poland, gravity thickening is the most commonly used method (Jaroszyński et al. 2011). Still, 
others are also emerging, e.g., mechanical sludge dewatering on a filter press or using mobile sludge dewater-
ing stations (Wei et al. 2018). To dewater sludge even more efficiently, new coagulants and flocculants are 



Analysis of the Physical and Chemical Composition… 481
 

being developed, which should be characterized by: a high dewatering rate, efficiency, as well as being environ-
mentally friendly and cost-effective (Gronba-Chyła et al. 2021). To develop a new, effective coagulant/floccu-
lant, knowledge of the structure and activity of the sludge and coagulant is essential. The knowledge of different 
types of inorganic metals, ionic and non-ionic functional groups, with different molecular weights and chain 
conformations on different types of sludge, is still unsystematic and limited (Ciuła et al. 2023b, Wei et al. 2018). 

According to the Regulation of the Minister of the Environment of 11 May 2015 on the recovery of waste 
outside installations and facilities (Regulation 2015a), the use of clarification sludge for tidying up and pro-
tecting from water and wind erosion the slope and crown surface of a closed landfill or part of it is allowed 
(Verrelli et al. 2010). Water clarification and decarbonation sludge can be stored non-selectively (Regulation 
2015b, Gronba-Chyła et al. 2022). The Regulation of the Minister of the Environment of 10 November 2015 
on the list of types of waste that the holder of waste may transfer to individuals or organizational units that are 
not entrepreneurs and the permitted methods of their recovery (Regulation 2015c) allows the use of waste from 
water clarification (decarbonation for the liming of acidic soils (Ahmad et al 2016, Sales et al. 2011) or for the 
production of building materials (cement, bricks, ceramic tiles, roof tiles, ceramic pipes, concrete, lightweight 
aggregates, mortar) as also mentioned in their work: American Water Works (Association & Edzwald 2011, 
Cremades et al. 2011) and (Luo et al. 2008). Aluminum sludge can also be used efficiently to remove nitrogen, 
phosphorus, and organic matter (Babatunde et al. 2010). Recently, there have also been literature reports on 
using sludge from water treatment as adsorbents for heavy metals from wastewater (Abo-El-Enein 2017). An-
other way to manage sludge is by recovering coagulants from post-coagulation sludge and CaO and CO2 from 
calcareous sludge containing high amounts of CaCO3 (Bishop 1987). Hydrated iron sludges are used to bind 
hydrogen sulfide generated in sewage networks, and scrubbers to remove hydrogen sulfide generated during 
anaerobic digestion of sewage sludge. (Szerzyna 2013, Jaroszyński et al. 2011, Kowalski et al. 2020). Sludge 
from water treatment can also be directly discharged in liquid form to a wastewater treatment plant without re-
ducing the efficiency of wastewater treatment (Kowal & Świderska-Bróż 2009, Kowalski et al. 2022). 

The results of a pilot study on the modification of a classic sweep coagulation system by introducing recir-
culation of post-coagulation sludge (Wang et al. 2004, Xu et al. 2011) also showed that treating water in a co-
agulation system with recirculation of post-coagulation sludge to the flocculation chamber as well as to the 
static mixer reduces the negative effects of sweep coagulation, i.e., causes a reduction in the aluminum re-
maining in the water after the coagulation process (Yang et al. 2011, Yan M. et al. 2007). 

In the available literature, there is a lack of comprehensive studies on the physico-chemical composition 
of sludge from full-scale WTPs. This study aimed to determine in detail the physico-chemical composition of 
the analyzed samples of post-agglomeration sludge generated at the WTP during a calendar year, including 
physical parameters such as particle size analysis, calorific value, and a detailed analysis of the chemical and 
elemental composition, using, among others, an innovative test method- X-ray fluorescence (XRF) 
(Wiewiórska & Rybicki 2023). Comprehensive studies of post-coagulation sludge fill an important research 
gap and should be used to develop strategies for WTP users to deal with this type of sludge, which to date has 
been predominantly discharged to receiving bodies, i.e., rivers, lakes and streams, sewers (Ahmad et al. 2016a, 
Ahmad et al. 2016b). 

2. Methodology 

The study was conducted under real-world conditions in a dynamically operating WTP, respecting the re-
quirements for water quality for human consumption (Regulation 2017) and continuity of supply. The water 
production of the selected WTP, resulting from the water demand of the residents, is, on average, 8,000 m3/d. 
The plant treats surface water from the river and water from infiltration wells. The technological processes of 
water treatment that have a direct impact on the quantity and quality of the sludge generated at the WTP 
include: volumetric coagulation of river water in vertical settling tanks, filtration in dynamic sand bed filters 
enriched with contact coagulation and a compact Lamella separator with a flocculation chamber for the pre-
treatment of washwater generated continuously by the filter battery (Wiewiórska 2023a, Wiewiórska 2023b). 
During the study period, a pre-hydrolyzed coagulant, i.e., a mixture of aluminum sulfate hydroxychloride and 
aluminum chloride complex solution with the trade name Flokor 1,2A, was continuously dosed into the volu-
metric coagulation system, the contact coagulation system in the sand filter bed and the flocculation tank of 
the Lamella separator.  

During operation, qualitative determinations were carried out for the main contaminants in the intake water, 
including suspended solids, turbidity, color, absorption of light in the UV part of the light spectrum at 254 nm 
(UVA254nm), permanganate index and aluminum, iron, zinc chromium, cadmium, manganese, copper, nickel, 
lead, potassium, sodium, calcium by inductively excited plasma atomic spectrometry. 



482 Józef Ciuła et al. 
 

Sludge for physico-chemical testing was collected from the sludge chamber, the collection point for all 
sludge generated at the WTP. The sludge chamber collects sludge from the volumetric coagulation settling 
tanks and from the lamella separator that purifies the rinsing water generated after rinsing the sand bed in the 
filters. The sludge is collected in a chamber for 2 to 5 weeks, after which it is dewatered on a belt press. 
Approximately 100 tonnes of dewatered post-coagulation sludge are generated annually at the WTP. 

The physico-chemical properties of the dried and crushed sediments of approximately 1 kg, taken in 2023 
in March – sample 1, June – sample 2, October – sample 3, December – sample 4, were tested in the accredited 
laboratories SGS Polska Sp. z o.o. and ALS Polska Sp. z o.o.  

To accurately identify the composition of the sludge in terms of physico-chemical parameters, analyses 
were carried out on the following: particle size distribution, dry mass content, water content, calorific value 
and ash content, pH reaction, elemental content (selected metals and non-metals), nitrogen and phosphorus 
compounds, total organic carbon (TOC) and organic acids.  

The authors also presented a novel and non-routine approach to the topic of assessing the composition of 
post-coagulation sediments using a qualitative method from the field of X-ray crystallography, i.e., X-ray flu-
orescence (XRF), to determine the percentage of chemical compounds and elements in sediment samples. 

Analyses were performed according to the procedures and methods shown in Table 1. 
 
Table 1. Test parameters and test methodology 

Test parameters Research methods Standards 

determination of the percentage  
composition of chemical compounds 
and elements 

X-ray fluorescence (XRF) using a Bruker S1 Titan 
LE spectrophotometer. Each analysis was repeated 
3 times and averaged. 

non-routine testing 

preparation of solid samples  
for analysis 

crushing, grinding, and pulverizing 
drying and sieving a sample with grain size < 2 mm 

- 

metals – sample preparation acid mineralization in the heating block - 

grain size distribution 
sieve analysis, sieving, and measurement with a laser 
analyzer in the range of > 0.0001 mm to < 1 mm 

- 

gross calorific value  
net calorific value emission factor  

colorimetric, calculation 

CSN ISO 1928,  
CSN EN ISO 18125,  
CSN EN 21654, CSN EN 15170, 
CSN DIN 51900-1,  
CSN DIN 51900-2,  
CSN DIN 51900-3,  
CSN P CEN/TS 16023 

dry matter (d.m.) at 105°C,  
water content 

calculation CSN ISO 11465 

ash, 
roasting losses at 550°C 

gravimetric, computational 
CSN EN 15169,  
EN 15935, EN 13039 

analytical water, gross water,  
total moisture 

by weight, calculation  

CSN 44 1377, CSN EN ISO 18134-1, 
CSN EN ISO 18134-2,  
CSN EN ISO 18134-3,  
CSN P CEN/TS 15414-1,  
CSN P CEN/TS 15414-2,  
CSN EN ISO 21660-3,  
CSN EN12880, CSN EN14346, 
CSN EN 15002 

pH 

Electrochemical determination of pH in a suspension 
of a soil/sediment sample in water (pH-H2O) or KCl, 
CaCl2, BaCl2. The resulting pH value with reference 
to 25°C 

CSN ISO 10390,  
CSN EN 12176:1999, 
CSN EN 13037, CSN EN 15933, 
CSN 46 5735,  
ÖNORM L 1086-1,  
US EPA 9045D,  
US EPA 9040C 

 
   



Analysis of the Physical and Chemical Composition… 483
 

Table 1. cont. 

Test parameters Research methods Standards 

elements 
Atomic emission spectrometry with inductively  
excited plasma. Samples were homogenized  
and mineralized in royal water before analysis. 

US EPA 200.7,  
CSN EN ISO 11885,  
US EPA 6010, SM 3120,  
US EPA 3050, CSN EN 13657,  
ISO 11466 chapters 10.3 to 10.16, 
10.17.5, 10.17.6, 10.17.9 to 10.17.14. 

ammonium nitrogen and ammonium 
ions, nitrites, and fully oxidized  
nitrogen ions 

discrete spectrophotometry ISO 11732, CSN ISO 13395 

Kjeldahl nitrogen spectrophotometry 
CSN EN 25663, EN 13342 CSN,  
CSN ISO 7150-1 

P2O5 in silicates spectrophotometry CSN 72 0116-1 
total carbon (TC), total 
organic carbon (TOC), total sulfur, 
and hydrogen 

combustion with IR detection, determination of total 
nitrogen by TCD, determination of oxygen  
by calculation method 

CSN ISO 29541, CSN EN ISO 16994,  
CSN EN ISO 16948, CSN ISO 19579, 
CSN EN 15408, CSN ISO 10694 

total organic carbon (TOC) combustion method with IR detection 
CSN ISO 10694, CSN EN 13137:2002, 